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A.1.8 Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0016
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0032
20 Battery End Point 0.0004
Note:

1. Normal Voltage =120 V. ; Battery End Point (BEP) =90 V. ; Maximum Voltage =264 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0026
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0032
-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0017
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0024
20 Battery End Point 0.0028
Note:

1. Normal Voltage =120 V. ; Battery End Point (BEP) =90 V. ; Maximum Voltage =264 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0023
40 Normal Voltage 0.0016
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0017 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0018
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0032
20 Battery End Point 0.0004
Note:

1. Normal Voltage =120 V. ; Battery End Point (BEP) =90 V. ; Maximum Voltage =264 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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A.2 MIMO Antenna 1
A.2.1 Conducted Output Power(Average power)

LTE Band 2 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 14.18 16.18 16.18
20 1 99 16.52 16.15 16.15
20 18 0 QPSK 14.21 16.15 16.44
20 18 82 16.11 15.65 15.48
20 100 0 15.70 16.02 16.01
20 1 0 13.98 16.02 16.03
20 1 99 16.22 16.04 15.92
20 18 0 16-QAM 14.15 16.11 16.38
20 18 82 16.08 15.62 15.33
20 100 0 15.71 16.03 15.88
20 1 0 14.02 16.01 16.02
20 1 99 16.52 16.05 16.01
20 18 0 64-QAM 14.18 16.11 16.42
20 18 82 16.05 15.62 15.35
20 100 0 15.63 16.01 15.89
15 1 0 15.22 16.77 16.48
15 1 74 16.12 16.12 15.95
15 16 0 QPSK 13.95 16.32 16.11
15 16 59 16.18 16.12 15.98
15 75 0 14.88 16.08 15.75
15 1 0 14.11 16.45 16.22
15 1 74 15.83 16.11 15.75
15 16 0 16-QAM 13.72 16.31 16.18
15 16 59 15.62 16.15 15.89
15 75 0 14.96 16.09 15.75
15 1 0 14.21 16.11 16.52
15 1 74 16.02 16.08 15.89
15 16 0 64-QAM 13.75 13.38 16.11
15 16 59 15.62 15.45 15.82
15 75 0 14.88 14.78 15.71

Sporton International (Kunshan) Inc. Page Number : Al172 of A521
TEL : +86-512-57900158 Report Issued Date : Feb. 28, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : 2ADZR4GO06A



s=amranas. FCC RF Test Report Report No. : FG950922

LTE Band 2 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 13.82 16.01 15.88
10 1 49 16.01 16.02 15.89
10 12 0 QPSK 13.85 16.22 16.01
10 12 38 15.71 16.11 15.61
10 50 0 15.01 16.03 15.82
10 1 0 13.72 16.71 15.68
10 1 49 15.81 16.22 15.67
10 12 0 16-QAM 13.82 16.25 15.92
10 12 38 15.65 16.11 15.52
10 50 0 14.96 16.08 15.71
10 1 0 13.89 16.68 15.75
10 1 49 15.95 16.15 15.88
10 12 0 64-QAM 13.88 16.23 15.85
10 12 38 15.65 16.15 15.42
10 50 0 14.96 16.03 15.71
5 1 0 13.68 16.22 15.71
5 1 24 15.32 15.02 15.22
5 8 0 QPSK 13.88 16.55 16.01
5 8 17 14.82 15.45 15.35
5 25 0 13.02 15.88 15.45
5 1 0 13.48 15.92 15.65
5 1 24 15.28 14.86 15.02
5 8 0 16-QAM 13.82 16.61 15.88
5 8 17 14.81 15.49 15.33
5 25 0 14.05 15.82 15.42
5 1 0 13.79 16.02 15.68
5 1 24 15.22 15.03 15.15
5 8 0 64-QAM 13.85 16.55 15.98
5 8 17 14.85 15.45 15.34
5 25 0 14.01 15.78 15.45
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LTE Band 2 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
3 1 0 14.50 16.70 15.22
3 1 14 QPSK 14.25 15.75 16.05
3 15 14.29 16.11 15.45
3 1 15.48 16.49 14.85
3 1 14 16-QAM 14.18 15.55 14.98
3 15 0 14.29 16.18 15.33
3 1 0 14.43 16.67 15.18
3 1 14 64-QAM 14.22 15.75 16.05
3 15 0 14.25 16.11 15.42

1.4 1 0 14.02 16.71 15.88
1.4 1 5 QPSK 14.12 16.35 15.85
1.4 6 0 14.05 16.44 15.75
1.4 1 0 14.01 15.91 15.48
1.4 1 5 16-QAM 14.21 16.18 15.73
1.4 6 0 14.02 16.05 15.68
1.4 1 0 14.72 16.05 15.81
1.4 1 5 64-QAM 14.22 16.20 15.82
1.4 6 0 13.92 16.11 15.68
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LTE Band 25 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 14.22 16.23 16.27
20 1 99 16.56 16.22 16.26
20 18 0 QPSK 14.28 16.32 16.54
20 18 82 16.19 15.71 15.57
20 100 0 15.76 16.11 16.05
20 1 0 14.09 16.14 16.12
20 1 99 16.35 16.17 16.03
20 18 0 16-QAM 14.28 16.26 16.53
20 18 82 16.21 15.73 15.56
20 100 0 15.73 16.12 16.00
20 1 0 14.18 16.16 16.23
20 1 99 16.61 16.23 16.22
20 18 0 64-QAM 14.31 16.31 16.53
20 18 82 16.18 15.77 15.56
20 100 0 15.75 16.13 16.03
15 1 0 14.29 16.80 16.57
15 1 74 16.21 16.22 16.03
15 16 0 QPSK 14.01 16.43 16.24
15 16 59 16.23 16.21 16.03
15 75 0 15.01 16.17 15.82
15 1 0 14.23 16.57 16.32
15 1 74 15.96 16.21 15.82
15 16 0 16-QAM 13.89 16.42 16.25
15 16 59 15.73 16.23 16.02
15 75 0 15.02 16.17 15.81
15 1 0 14.32 16.23 16.65
15 1 74 16.12 16.22 16.01
15 16 0 64-QAM 13.86 13.52 16.22
15 16 59 15.75 15.65 15.96
15 75 0 15.01 14.93 15.81
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LTE Band 25 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 13.86 16.06 15.97
10 1 49 16.05 16.12 15.99
10 12 0 QPSK 13.96 16.42 16.05
10 12 38 15.75 16.19 15.65
10 50 0 15.06 16.15 15.86
10 1 0 13.82 16.82 15.76
10 1 49 15.92 16.36 15.82
10 12 0 16-QAM 13.97 16.45 16.06
10 12 38 15.75 16.23 15.62
10 50 0 15.06 16.23 15.83
10 1 0 13.96 16.78 15.91
10 1 49 16.02 16.25 16.00
10 12 0 64-QAM 13.96 16.46 16.01
10 12 38 15.71 16.25 15.58
10 50 0 15.06 16.16 15.82
5 1 0 13.73 16.23 15.85
5 1 24 15.38 15.09 15.36
5 8 0 QPSK 13.93 16.68 16.05
5 8 17 14.92 15.56 15.48
5 25 0 13.13 15.96 15.62
5 1 0 13.53 16.03 15.72
5 1 24 15.38 14.96 15.15
5 8 0 16-QAM 13.91 16.69 16.00
5 8 17 14.91 15.56 15.41
5 25 0 14.16 15.96 15.60
5 1 0 13.79 16.13 15.83
5 1 24 15.39 15.16 15.28
5 8 0 64-QAM 13.96 16.69 16.08
5 8 17 14.93 15.63 15.47
5 25 0 14.10 15.92 15.56
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LTE Band 25 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
3 1 0 14.55 16.76 15.31
3 1 14 QPSK 14.38 15.86 16.18
3 15 14.41 16.20 15.56
3 1 14.56 16.57 14.96
3 1 14 16-QAM 14.31 15.62 1511
3 15 0 14.43 16.22 15.55
3 1 0 14.53 16.76 15.26
3 1 14 64-QAM 14.36 15.87 16.14
3 15 0 14.45 16.22 15.52

1.4 1 0 14.11 16.74 15.92
1.4 1 5 QPSK 14.23 16.42 15.95
1.4 6 0 14.10 16.56 15.86
1.4 1 0 14.17 15.96 15.58
1.4 1 5 16-QAM 14.26 16.23 15.86
1.4 6 0 14.12 16.12 15.78
1.4 1 0 14.82 16.15 15.86
1.4 1 5 64-QAM 14.32 16.30 15.93
1.4 6 0 14.06 16.16 15.78
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LTE Band 4 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 12.94 14.35 14.21
20 1 99 1411 14.33 14.18
20 18 0 QPSK 13.02 14.06 14.29
20 18 82 14.08 1411 1411
20 100 0 14.11 13.86 14.31
20 1 0 12.89 14.03 14.25
20 1 99 14.07 14.28 14.15
20 18 0 16-QAM 13.08 14.08 14.27
20 18 82 14.11 14.16 14.14
20 100 0 14.05 13.82 14.34
20 1 0 12.78 13.87 14.18
20 1 99 14.11 14.12 14.05
20 18 0 64-QAM 13.02 14.22 14.15
20 18 82 14.03 14.05 14.08
20 100 0 14.14 13.76 14.22
15 1 0 13.18 14.15 14.46
15 1 74 14.59 14.03 14.33
15 16 0 QPSK 12.57 13.55 13.89
15 16 59 14.08 14.07 14.28
15 75 0 13.86 13.94 14.07
15 1 0 13.14 1411 14.42
15 1 74 14.52 14.08 14.31
15 16 0 16-QAM 12.51 13.51 13.82
15 16 59 14.02 14.03 14.24
15 75 0 13.84 13.91 14.01
15 1 0 13.22 14.19 14.34
15 1 74 14.42 14.15 14.44
15 16 0 64-QAM 12.39 13.42 13.75
15 16 59 14.22 14.12 14.18
15 75 0 13.77 13.85 14.12
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LTE Band 4 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 12.58 14.05 14.44
10 1 49 14.35 14.22 14.23
10 12 0 QPSK 12.43 13.98 14.15
10 12 38 14.01 14.04 14.16
10 50 0 13.55 13.84 14.33
10 1 0 12.54 14.01 14.41
10 1 49 14.31 14.25 14.27
10 12 0 16-QAM 12.47 13.92 14.18
10 12 38 14.05 14.06 14.19
10 50 0 13.53 13.85 14.35
10 1 0 12.48 14.09 14.33
10 1 49 14.25 14.33 14.18
10 12 0 64-QAM 12.33 13.87 14.05
10 12 38 14.14 14.11 14.08
10 50 0 13.68 13.73 14.29
5 1 0 12.15 13.38 13.85
5 1 24 13.02 13.12 13.55
5 8 0 QPSK 12.54 13.85 14.22
5 8 17 12.99 13.51 13.78
5 25 0 12.52 13.09 14.03
5 1 0 12.11 13.32 13.81
5 1 24 13.04 13.11 13.52
5 8 0 16-QAM 12.52 13.84 14.20
5 8 17 12.96 13.44 13.74
5 25 0 12.50 13.02 14.08
5 1 0 12.05 13.28 13.77
5 1 24 13.17 13.04 13.45
5 8 0 64-QAM 12.46 13.77 14.15
5 8 17 12.87 13.38 13.62
5 25 0 12.38 13.16 14.15
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LTE Band 4 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
3 1 0 12.04 13.45 14.10
3 1 14 QPSK 12.47 13.48 13.99
3 15 12.09 13.52 14.02
3 1 12.05 13.41 14.15
3 1 14 16-QAM 12.44 13.42 13.93
3 15 0 12.03 13.56 14.04
3 1 0 11.88 13.38 14.08
3 1 14 64-QAM 12.33 13.34 13.86
3 15 0 12.13 13.44 13.94

1.4 1 0 12.11 13.55 13.98
1.4 1 5 QPSK 12.14 13.44 13.91
1.4 6 0 12.08 13.47 13.89
1.4 1 0 12.14 13.51 13.99
1.4 1 5 16-QAM 12.16 13.40 13.94
1.4 6 0 12.03 13.43 13.83
1.4 1 0 12.07 13.44 13.86
1.4 1 5 64-QAM 12.09 13.32 13.83
1.4 6 0 11.95 13.31 13.77
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LTE Band 7 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 13.69 14.52 13.58
20 1 99 13.85 14.39 13.62
20 18 0 QPSK 13.86 14.46 13.58
20 18 82 13.62 14.35 13.65
20 100 0 13.53 14.08 13.75
20 1 0 13.39 14.33 13.65
20 1 99 13.66 14.31 13.21
20 18 0 16-QAM 13.65 14.39 13.33
20 18 82 13.58 14.15 13.15
20 100 0 13.62 14.42 13.59
20 1 0 13.53 14.52 13.69
20 1 99 13.88 14.36 13.25
20 18 0 64-QAM 13.63 14.36 13.33
20 18 82 13.56 14.17 13.16
20 100 0 13.49 14.06 13.55
15 1 0 13.36 14.32 14.68
15 1 74 13.96 14.36 13.66
15 16 0 QPSK 13.08 13.95 13.54
15 16 59 13.86 14.56 13.36
15 75 0 13.72 14.13 14.32
15 1 0 13.25 14.35 13.67
15 1 74 13.56 14.39 13.31
15 16 0 16-QAM 13.06 14.21 13.12
15 16 59 13.85 14.36 13.21
15 75 0 13.86 14.06 13.65
15 1 0 13.32 14.23 13.38
15 1 74 13.61 13.28 13.36
15 16 0 64-QAM 13.26 13.91 13.09
15 16 59 13.80 14.36 13.52
15 75 0 13.65 14.03 13.59
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LTE Band 7 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 13.56 14.43 13.96
10 1 49 13.57 14.32 13.32
10 12 0 QPSK 14.36 14.25 13.81
10 12 38 13.57 14.36 13.22
10 50 0 13.81 14.17 13.81
10 1 0 13.39 14.36 13.59
10 1 49 13.63 14.13 13.06
10 12 0 16-QAM 13.26 14.28 13.72
10 12 38 13.52 14.12 13.22
10 50 0 13.73 14.09 13.73
10 1 0 13.38 14.36 13.81
10 1 49 13.47 14.26 13.22
10 12 0 64-QAM 13.26 14.18 13.69
10 12 38 13.26 14.13 13.63
10 50 0 13.75 14.09 13.72
5 1 0 12.96 14.26 13.56
5 1 24 13.89 14.28 13.53
5 8 0 QPSK 13.99 14.56 14.03
5 8 17 13.91 14.08 13.75
5 25 0 13.76 14.13 13.82
5 1 0 13.65 14.22 13.55
5 1 24 13.96 13.93 13.45
5 8 0 16-QAM 13.92 14.52 14.06
5 8 17 13.86 13.95 13.35
5 25 0 13.63 14.02 13.52
5 1 0 13.62 14.22 13.81
5 1 24 13.96 13.82 13.20
5 8 0 64-QAM 13.85 14.52 13.85
5 8 17 13.82 13.86 13.26
5 25 0 13.63 13.96 13.35
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LTE Band 66 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 12.84 14.22 1411
20 1 99 14.01 14.25 14.05
20 18 0 QPSK 12.88 13.98 14.16
20 18 82 14.01 14.02 14.02
20 100 0 14.02 13.72 14.13
20 1 0 12.77 13.93 1411
20 1 99 13.95 14.11 14.02
20 18 0 16-QAM 12.95 13.88 14.11
20 18 82 14.01 14.06 14.03
20 100 0 13.95 13.71 14.22
20 1 0 12.68 13.75 14.02
20 1 99 14.02 14.02 13.96
20 18 0 64-QAM 12.88 14.11 14.02
20 18 82 13.89 13.98 13.92
20 100 0 14.02 13.72 14.11
15 1 0 13.03 14.02 14.25
15 1 74 14.45 13.93 1411
15 16 0 QPSK 12.45 13.44 13.78
15 16 59 13.98 13.95 1411
15 75 0 13.75 13.82 13.95
15 1 0 13.02 14.02 14.22
15 1 74 14.42 13.95 1411
15 16 0 16-QAM 12.35 13.42 13.71
15 16 59 13.88 13.88 14.15
15 75 0 13.72 13.77 13.88
15 1 0 13.11 14.05 14.22
15 1 74 14.22 14.01 14.23
15 16 0 64-QAM 12.22 13.22 13.65
15 16 59 14.11 14.02 14.02
15 75 0 13.66 13.72 13.98
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LTE Band 66 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 12.45 13.93 14.33
10 1 49 14.22 14.11 1411
10 12 0 QPSK 12.32 13.82 14.02
10 12 38 13.95 13.95 14.03
10 50 0 13.44 13.74 14.22
10 1 0 12.44 13.82 14.22
10 1 49 14.15 14.12 14.15
10 12 0 16-QAM 12.42 13.82 14.02
10 12 38 13.95 13.95 14.03
10 50 0 13.42 13.75 14.25
10 1 0 12.28 13.98 14.22
10 1 49 14.12 14.19 14.05
10 12 0 64-QAM 12.11 13.75 13.95
10 12 38 14.02 14.01 13.96
10 50 0 13.55 13.62 14.18
5 1 0 12.05 13.25 13.75
5 1 24 12.88 13.01 13.44
5 8 0 QPSK 12.34 13.75 1411
5 8 17 12.88 13.41 13.67
5 25 0 12.42 13.01 13.95
5 1 0 12.01 13.11 13.65
5 1 24 12.89 13.01 13.45
5 8 0 16-QAM 12.42 13.75 14.02
5 8 17 12.85 13.33 13.61
5 25 0 12.37 12.95 13.98
5 1 0 11.98 13.11 13.62
5 1 24 13.01 12.96 13.34
5 8 0 64-QAM 12.28 13.66 1411
5 8 17 12.68 13.22 13.55
5 25 0 12.28 13.08 14.08
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LTE Band 66 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
3 1 0 11.96 13.33 14.01
3 1 14 QPSK 12.34 13.32 13.88
3 15 12.01 13.42 13.95
3 1 11.95 13.23 14.02
3 1 14 16-QAM 12.22 13.24 13.85
3 15 0 11.91 13.45 13.96
3 1 0 11.77 13.22 14.01
3 1 14 64-QAM 12.15 13.24 13.75
3 15 0 12.05 13.33 13.78

1.4 1 0 12.01 13.44 13.88
1.4 1 5 QPSK 12.04 13.33 13.78
1.4 6 0 11.95 13.22 13.77
1.4 1 0 12.04 13.42 13.88
1.4 1 5 16-QAM 12.02 13.22 13.85
1.4 6 0 11.92 13.33 13.78
1.4 1 0 11.85 13.22 13.72
1.4 1 5 64-QAM 11.88 13.21 13.71
1.4 6 0 11.85 13.18 13.70
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A.2.2 Peak-to-Average Ratio

Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.80 5.10 6.17 6.00
Middle CH 5.65 5.45 6.06 6.43 PASS
Highest CH 6.58 4.99 6.46 6.14
Mod. 64QAM - Limit: 13dB
RB Size 1RB Full RB - - Result
Lowest CH 6.81 6.09 - -
Middle CH 6.20 6.49 - - PASS
Highest CH 6.87 6.17 - -
Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.04 5.16 5.36 5.91
Middle CH 441 4.75 5.57 5.48 PASS
Highest CH 5.88 5.22 5.74 6.09
Mod. 64QAM - Limit: 13dB
RB Size 1RB Full RB - = Result
Lowest CH 5.86 5.97 - -
Middle CH 5.10 5.48 - - PASS
Highest CH 5.71 6.14 - -
Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 6.09 5.19 6.52 6.00
Middle CH 5.04 5.30 5.59 6.26 PASS
Highest CH 5.13 5.36 5.80 6.20
Mod. 64QAM - Limit: 13dB
RB Size 1RB Full RB - - Result
Lowest CH 6.23 6.00 - -
Middle CH 5.91 6.12 - - PASS
Highest CH 5.80 6.23 - -
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LTE Band 4 / 20MHz / 16QAM
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LTE Band 4 / 20MHz / 64QAM
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LTE Band 7 / 20MHz / 64QAM

Lowest Channel / 1RB
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Date: 18.DEC 2019 01:58.19
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Ref Level 26.00 dem  Offset 6,00 b Ref Level 26.00 dem  Offset 6,00 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
00 ) 00
5 B N ¢
\ ~ 5 5
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1€ 3 1€
i % T 5
A X b X
\ i
1E. 1E. -
\
45
1
CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 14.63 dbm 20,70 dBm 5.07 d8 2.75 0B 4,76 0B 5.00 08 Trace 1 | 16.62 dbm 24,21 dBm 7.59 d8 2.87 d8 4.87 d 5.14 d8 5.99 0B
| —— | ——
stk Wy we

Date 18.DEC 2019 0208:25
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LTE Band 25/ 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 10.DEC 2019 06.51:09

Date: 10.DEC 2019 06 49.36

e e
Ref Level 25.80 dem  Offset 5,60 b Ref Level 25.80 dem  Offset 5,60 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o o
<: S -
.
0.0 ; g 0.0 - g
3 = S =
1E- T - 1E- )
* % I K
\ A 5
i X 0
1E \ 1E
|
I . \
CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | opa% | 01% |
Trace 1 [ 13,86 dBm 20,55 dém 5.69 d8 2.58 0B +.67 0B Trace 1 [ 16,97 dem 23,57 dem 5.60 d8 2.35 d8 4.12 d8 5.19 d8 4 d8
I —— | ——
L JL J [ CTTTT

Middle Channel / 1RB

Middle Channel / Full RB

Date: 10.DEC 2019 06 55.20

Date 10.DEC 2019 06 54:08

Spectrum b Spectrum =
Ref Level 25.80 dem  Offset 5,60 b Ref Level 25.80 dem  Offset 5,60 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view
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o o
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CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 16,10 dem 2168 dBm 5.58 d8 2.45 0B .06 0B Trace 1 [ 17.36 dbm 24,09 dBm 5.73 d8 2.43 d8 4.26 d8 5.30 d8 5.14 0B
| —— | ——
L JL J L JL J Wy we

Highest Channel / 1RB

Highest Channel / Full RB

Date 10.DEC 2019 06 5955

Date: 10.DEC 2019 06 58:20

Spectrum b Spectrum b
Ref Level 25.80 dem  Offset 5,60 b Ref Level 25.80 dem  Offset 5,60 b

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view
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CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 1% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 15.30 dem 20,93 dbm 5.63 d8 2.52 0B +.45 0B 54 d8 Trace 1 | 17.16 dbm 2360 dBm 5.53 d8 2.38 d8 4.29 d8 5.35 d8 5.94 0B
| —— | ——
L il ) B e L ) ] SR e
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: FG950922

LTE Band 25/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 10.DEC 2019 065200

Date: 10.DEC 2019 06 4951

e e
Ref Level 25.80 dem  Offset 5,60 b Ref Level 25.80 dem  Offset 5,60 b
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
00 At o8 00 A
1 < £
S % \ s
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CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10 | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 13,75 dem 21,13 dem 7.38 d8 2.99 6B +.96 0B Trace 1 | 16,93 dem 24,32 dbm 7.40 d8 2.93 d8 4.81 da 5.00 d8 5.87 08
I —— | ——
W e

Middle Channel / 1RB

Middle Channel / Full RB

Date: 10.DEC 2019 06 56.04

Spectrum b Spectrum =
Ref Level 25.80 dem  Offset 5,60 b Ref Level 25.80 dem  Offset 5,60 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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o e
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.
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CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 16,13 dem 22,13 dem 5.00 d8 2.84 0B 4.75 0B 9 de 8 Trace 1 [ 17.27 dem 24,91 dem 7.64 d8 2.99 d8 5.01d8 5.26 d8 7.22 08
| —— | ——

Date: 10.DEC.2019 06.54:31

Highest Channel / 1RB

Highest Channel / Full RB

Date: 10.DEC 2019 07.04:54

Date: 10.DEC 2019 06 58:44

Spectrum b Spectrum b
Ref Level 25.80 dem  Offset 5,60 b Ref Level 25.80 dem  Offset 5,60 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
W - i
0.0 = 0.0 =
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Y ~ X ~
1E 1€ -
X 5 X
3 X
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1€ 1 1€ A
i Y
1 1 |
CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 15.21 dBm 21.64 dBm 6.33 dB 2.67 dB 4.81 dB 6.26 dB Trace 1 17.04 dBm 24,74 dBm 7.70 d8 2.96 dB 4.93 da 6.20 dB 7.04 dB
| —— | ——
L il ) B e (I
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Lowest Channel / 1RB

LTE Band 25/ 20MHz / 64QAM

e e
Ref Level 25.80 dem  Offset 5,60 b Ref Level 25.80 dem  Offset 5,60 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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N 3 B 3
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1E. - 1E. 3
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CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz - Mean Pwr + 20.00 dB
G y Cumulative Distri Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10 | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 13.89 dem 20,75 dbm 5.86 d8 2.99 6B 5.25 0B Trace 1 | 16,67 dbm 24,57 dbm 7.70 d8 2.90 d8 4.78 d8 5.00 d8 5.75 08
I —— | ——
L JL J L JL J Wy we
Date: 10.0EC 2019 06 52:47 Date: 10.0EC 2019 06 50:17
Spectrum b Spectrum =
Ref Level 25.80 dem  Offset 5,60 b Ref Level 25.80 dem  Offset 5,60 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 1.88 GHz - Mean Pwr + 20.00 dB CF 1.88 GHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 1 | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 16.31 dem 2267 dbm 5.56 d8 2,78 0B .75 0B 5.45 0B Trace 1 [ 1722 dem 24,65 dBm 7.63 d8 2.99 d8 4.95 d 6.12 d8 5.87 08
| —— | ——
L JL J stk L JL J Wy we
Date: 10.0EC 2019 06 56:54 Date: 10.0EC 2019 06 54:53
Spectrum b Spectrum b
Ref Level 25.80 dem  Offset 5,60 b Ref Level 25.80 dem  Offset 5,60 b
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 1 | | o.owes | Mean | Peak | crest | 10% | 1 | D19 | Do |
Trace 1 [ 1496 dbm 21,30 dbm 5.34 d8 2.84 0B .55 0B 5.23 0B Trace 1 [ 16,99 dem 24,44 dBm 7.45 d8 2.95 d8 4.99 da 5.23 d8 7.01 68
| —— | ——
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A.2.3 26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.47 1.47 3.50 3.30 5.27 5.47 9.83 9.83 | 14.45 | 14.15 | 20.30 | 20.22
Middle CH 1.54 1.44 3.47 3.16 5.28 5.39 9.85 9.95 | 14.33 | 14.27 | 20.18 | 20.26
Highest CH 1.56 1.47 3.30 3.44 5.32 5.31 9.69 | 10.01 | 14.18 | 14.54 | 20.10 | 20.06
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM = 64QAM = 64QAM = 64QAM = 64QAM = 640QAM =
Lowest CH 1.37 - 3.44 - 5.04 - 9.87 - 14.21 - 19.94 -
Middle CH 1.48 - 3.34 - 5.06 - 9.91 - 14.39 - 20.06 -
Highest CH 1.42 - 3.27 - 5.31 - 10.05 - 14.24 - 20.10 -
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 5.17 511 10.11 9.67 | 14.42 | 14.69 | 20.14 | 20.26
Middle CH - - - - 4.99 5.13 | 10.01 | 10.07 | 14.63 | 14.27 | 20.18 | 20.22
Highest CH - - - - 5.02 5.17 9.87 | 10.01 | 14.63 | 1448 | 20.1 | 20.14
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM - 64QAM - 64QAM - 64QAM - 64QAM - 640QAM -
Lowest CH - - - - 5.03 - 9.79 - 14.72 - 20.14 -
Middle CH - - - - 5.09 - 9.97 - 14.21 - 20.34 -
Highest CH - - - - 5.34 - 9.93 - 14.63 - 20.18 -
Mode LTE Band 25 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.47 1.43 3.49 3.22 511 5.05 9.95 995 | 14.36 | 14.36 | 20.18 | 20.18
Middle CH 1.28 1.26 3.02 2.98 4.74 4.90 9.75 9.93 | 14.24 | 14.30 | 20.14 | 20.14
Highest CH 1.44 1.48 3.31 311 5.09 5.12 9.91 9.93 | 14.30 | 14.45 | 20.14 | 20.14
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.46 3.33 494 10.31 14.36 20.30
Middle CH 1.27 3.03 4.90 9.81 14.54 20.18
Highest CH 1.46 3.18 5.25 9.77 14.21 20.18
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LTE Band 4

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

o o
Ref Level 25.80 cbm  Offset 500 b = RBW 30 khz RefLavel 25.60 dbm  OFfset 500 ob = RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att a0dE SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
B ™M1[1] B.55 dBm)| - ™M1[1] 10.24 dBm)
20 1.71064970 GHz| 20 N 1.71084550 GHz
= M1 nda 26.00 dB . Y nde 26.00 dB
o = = Y 1.471300000 MHz 0 o T A AR A e 1.471300000 MHz,
Qfactor_ 1162.7 s Qfactor 1162.8
0 di + 0 dai f -
y \ \
10 104 -
T N ; T
v < -
-20 - 20 L
A
d st P - \
20 T v -30 var . -
] T s RVl
-40d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7107 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17106497 GHz 8.55 dam nd8 down 1.4713 MHz ML 17108455 GHz 10.24 dam nd8 down 14713 MHz
T 1 1,7099727 GHz ~17.44 dBm nd8 26.00 dB TL L 1.7099923 GHz -15.79 dbm n 26,00 d8
T2 1 17114441 GHz -17.44 dam qQ factor 1162.7 T2 1 1.7114636 GHz -15.79 dam qQ factor 1162.8

L I

Date: 6 DEC.2018 111056

J

L U

DCate: 6.0EC.2018 11:11:17

J

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum 2
Ref Level 25.80 cbm  Offset 500 b = RBW 30 khz RefLavel 25.60 dbm  OFfset 500 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- MI[1] 10.92 dbm)| P MI[1] 10.95 dBm
20 1.73226220 GHz| 20 1.73201890 GHz
= nda 26.00 dB . v nda 26.00 dB
10 Pl T T AT R AR 1.541300000 MHz, 10 T e B ey 1.437800000 MHZ|
0a / qfactor 1123.9 o e / q factor I 1204.7
/ J |
10 - 104 =
. e
20 20
o= Py \
aafid - A Ve
¥a0. A= —
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17322622 GHz 10.92 dem nd8 down 1.5413 MHz ML L 1.7320189 GHz 10.95 dam nd8 down 14378 MHz
T 1 1731728 GHz -15.10 dbm nd8 26.00 dB TL L 17317364 GHz -15.08 dBm nd8 26,00 d8
T2 1 1,7332692 GHz -15.13 dém Q factor 1123.9 T2 1 1.7331741 GHz -14.96 dBm Q factor 1204.7
L U wa L JU

Date: 6 DEC.2018 111456

J

DCate: 60EC.2018 11:15:1%

J

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 25.60 aBm  Offset 560 0B w RBW 30 knz Ref Level 25.80 GBm  OFfset 5.60 OB w RBW 30 kHZ
o Att I0de SWT 63.2ps @ VBW 100kHz Mode Auto FFT o Att a0 db SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MLl 10.76 dbm| B MLl 11.63 dbm
204 - 1.75446500 GHz 20 o 1.75412660 GHz|
" e ndg 26.00 dB| . b4 ndg 26.00 dB|
10d P AT ey, v v WS 1.563600000 MHz, 10 P S ST T e, 1.468500000 MHz]
0a / Qfactor 1122.0) o f Qfactor "\ 1194.5
10 df \ 10 di 4 \ —
T Tz
b - v <
g 20 - -
WA
" o,
g S e EESARN
40 d -40 df
-50 df -50 de
&0 d 60 o
70 70
CF 1.7543 GHz 1001 pts Span 2.8 MHz CF 1.7543 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T L.754485 Ghz 10.78 dem N down 1.5636 Mz ML 1.7541268 GHz 11.53 dgm N down 14685 MHz
T py 1.7535058 GHz -15.18 dm nds 26.00 dB T1 L 1.75355859 GHz -14.45 dem nds 26,00 d8
T2 1 1.7550692 GHz ~15.24 dBm Q factor 1122.0 T2 1 1.7550245 GHz -14.30 dBm Q factor 1194.5
L I ) L I ) -
Date: 6.0EC.2018 11.33.18 Date: 6.0EC.2019 11:33:44
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LTE Band 4

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

o o
Ref Level 25.80 cbm  Offset 500 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5.00 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- MI[1] 10.07 dBm)| P MI[1] 10.55 dBm
20 1.71110440 GHz| 20 1.71133820 GHz
” nds 26.00 dB| " ks nds 26.00 dB)
10 = — Sy P _‘,\,e-‘)\ 3.500500000 MHZz 10 T S e P 3.296700000 MHZ|
od . 4 Q factor | 488.8) oda ;- Q factor 519.1]
/ J \
10 104 >
¥ ¥
20 -20 - -
¥ = A
d i e L
= = -0 =
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.7115 GHz 1001 pts Span 6.0 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7111044 GHz 10.07 dBm nd@ down 3.5005 MH2 M1 1.7113382 GHz 10.55 dBm nd@ down 2.2967 MHZ
T 1 1,7097498 GHz -15.98 dBm nd8 26.00 dB TL L 1.7096756 GHz -15.35 dbm n 26,00 d8
T2 1 17132502 GHz -16.04 dam qQ factor 486.8 T2 1 17131723 GHz -15.50 darm qQ factor 516.1
L it ] - L ) ]

Date: 6 DEC.2018 114022

DCate: 60EC.2018 11:40:50

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum pectrum 2
Ref Level 25.80 cbm  Offset 500 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5.00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ™M1[1] 10.47 dBm) - ™M1[1] 11.64 dBm)
20 . 1.73142110 GHz| 20 1 1.73276970 GHz
= "y nda 26.00 dB . x__ndB 26.00 dB
10 e B e TP, 3.470500000 MHz 10 = T T S R e 3.158800000 MHZ]
0a q factor 498.9) o e ;‘ q factor 548.5
10 2 10 df ! 4y
T ;
fi- B4
-20 20
) . v \SUESN
E0e Y EeL
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.7925 GHz 1001 pts Span 6.0 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17314211 GHz 10.47 dam nd8 down 2.4705 MMz ML L 17327697 GHz 11.64 dam nd8 down 3.1588 MHZ
T 1 1,7307318 GHz -15.56 dm nd8 26.00 dB TL L 1.7308976 GHz -14.45 dm nd8 26.00 dB
T2 1 1,7342023 GHz -15.62 dam Q factor 498.9 T2 1 1.7340465 GHz -14.41 ddm Q factor 548.5
L U J wa L JU J

Date: 6 DEC.2018 11.46.47

Cate: 60EC.2018 11:47:10

Highest Channel / 3MHz / QPSK

Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 25.80 cbm  Offset 500 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5.00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ™M1[1 11.57 dBm) - ™M1[1] 12.27 dBm)
20 " 1.75276870 GHz| 20 1 1.75361990 GHz
= 26.00 dB . b4 nda 26.00 dB
10 J, = \. = 3.302700000 MHz| 10 If - Sl - B - 3.440600000 MHZ|
ad / Q factor 530.7] oda Q factor 509.7
] ]
. N
10 - 104 s L =
g
-20 20
n e i | — A
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.7535 GHz 1001 pts Span 6.0 MHz CF 17595 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7527687 GHz 11.57 dBm nd@ down 3.3027 MH2 M1 1.7536199 GHz 12.27 dBm nd@ down 2.4406 MHZ
T 1 1.7518636 GHz ~14.34 dBm nd8 26.00 dB TL L 17516157 GHz -13.82 dbm n 26,00 d8
T2 1 1.7551663 GHz -14.50 d8m Q factor 530.7 T2 1 1.7552562 GHz -13.72 dém Q factor 509.7
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FG950922

LTE Band 4

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

Ref Level 25.80 dém

Offset 560 db & RBW 100 kHz

pectrum

(=]

Ref Level 2580 dém

Offset 5.80 db & RBW 100 kHz

o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att SWT 19y @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ™M1[1] B.89 dBm| - ™M1[1] B.75 dBm|
20 1.71465800 GHz| 20 1.71209000 GHz
10 nda 26.00 dB| 08 M1 nda 26.00 dB|
; VPN e B Fzamonnnn i e e s I 5465000000 1k
0a / actor . o e actor
/ Y
/ \
-10 d 7 -10d T
-20 - -20 =
— o |20 depp A _
o RN e W W
40 di
50 d -50 di
60 df =60 di
-70 -70
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.7125 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.714658 GHz .89 dam nd8 down 5,265 MHz ML 1.71209 GHz 8.75 dam nd8 down 5,465 MHZ
T 1 1,709783 GHz -17.12 dam nd8 26.00 dB TL L 1709743 GHz -17.22 dbm n 26,00 d8
T2 1 1.715047 GHz -16.98 dam Q factor 328.7 T2 1 1.715207 GHz -17.16 d8m Q factor 313.3

L I

Date: 6 DEC.2018 11.56:31
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L U

Date: 60EC. 2018 11:56:54
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 25.80 cbm  Offset 500 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5.00 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ™M1[1] B.96 dBm)| - ™M1[1] 018 dBm|
20 1.73034200 GHz| 20 1.73163100 GHz
” [ nda 26.00 dB| . ndB 26.00 dB|
o [2 TN oo YV L VPR 5.275000000 MHz| 0 oA e\ [T g B 5.385000000 MHz|
/ Q factor 328.0) Q factor 321.6]
od J‘ 0 da: 7 T
/ Y
-10d N -10 7
-20 - 20 b
v 1y
A N A A N ] -
| a0.m Al Vo - ' e
-0 d -40 di
-50d 50 d
60 df =60 di
70 -70
CF 1.7325 GHz 1001 pts Span 10.0 MHz CF 1.7325 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result
ML f 1.730342 GHz 8.95 dam nd8 down 5,275 MHz ML 1.731631 GHz 9.18 dam nd8 down £.385 MRz
TL 1 1,729863 GHz -17.06 dam nd8 26.00 dB TL L 1729773 GHz -16.91 dbm nd8 26.00 dB
T2 1 1,735137 GHz -16.98 dam Q factor 328.0 T2 1 1.735157 GHz -17.03 dém Q factor 321.6
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Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum

Ref Level 25.80 dém

Offset 560 db & RBW 100 kHz

Spectrum

(=]

Ref Level 2580 dém

Offset 5.80 db & RBW 100 kHz

o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att SWT 12z @ VBW 300kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 10.36 dbm| . MiL1] .90 abm}
20d 1.75260000 GHz| 20 1.75214000 GHz
" v ndg 26.00 dB| . ndg 26.00 dBj
10d P et e Ay 5.315000000 MHz] 10 = v N 5.305000000 MHz]
od Q factor a29.9 odn [ Q factor \/\ 330.3]
/
10 df -10 di -
7
-20 -20
/ .
» o I P ~ Yomny
T v e T -8
-40 d -40 df
-50 df -50 de
60 df -0 d
70 -70
CF 1.7525 GHz 1001 pts Span 10.0 MHz CF 1.7525 GHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 17526 GHz 10.36 dBm nd@ down 5.315 MHz ML 175214 GHz 9.90 dBm nd@ down 5,305 MHz
T fy 1.749763 GHz -15.75 dam nds 26.00 dB TL L 1.749843 GHz -15.99 dam nds 26,00 da
T2 1 1,755077 GHz -15.70 dBm q factor 329.8 T2 1 1.755147 GHz -16.26 dBm q factor 330.3
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SPORTON LAB.

FCC RF Test Report

Report No. : FG950922

LTE Band 4

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

(=]

pectrum um
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ™M1[1] 11.02 dBm) - ™M1[1] 11.26 dBm)
20 1.7186160 GHz 20 o 1.7134820 GHz|
= ndB 26.00 dB . X ndn 26.00 dB
o T B e R 0.830000000 MHZ 0 Fa i == A .830000000 MHZ]
0 | Q factor ! 174.9) o ] Q factor | 174.3
/ \ /
10 s 10d —
Yy
] |
-20 20
/ 7
Vh SR RV ]
o AR —
40 di
50 d -50 di
60 df 60 df
-70 -70
CF 1,715 GHz 1001 pts Span 20.0 MHz CF 1.715 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1718616 GHz 11.02 dam nd8 down 9.83 MHz ML 1.713482 GHz 11.26 dam nd8 down 9,83 WHZ
T 1 1,710005 GHz -15.02 dbm nd8 26.00 dB TL L 1710025 GHz -14.32 dbm nd8 26,00 d8
T2 1 1,719835 GHz -14.77 d8m Q factor 174.8 T2 1 1.719855 GHz -14.95 dam Q factor 174.3
L U wa L JU
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum

(=]

Ref Level 25.80 dém

Offset 560 db & RBW 300 kHz

p um

(=]

Ref Level 2580 dém

Offset 5.80 db & RBW 300 kHz

o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ™M1[1] 10.99 dBm) - ™M1[1] 11.29 dBm)
20 ‘ 1.7339790 GHz| 20 o 1.7337790 GHz
. gnde 26.00 dB » 'y _nde 26.00 dB
10 A e e 0.850000000 MHZ 0 P A S T PR .950000000 MHZ]
ad Q factor \ 176.0) oda Q factor | 174.2
| \
10 df s 10 df f
S 7 \
7 Y -20 — =
- e L PR e Nl et P
A o N
=30
-0 d -40 di
-50d 50 d
60 df 60 df
-70 -70
CF 1.7325 GHz 1001 pts Span 20.0 MHz CF 1.7325 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.733979 GHz 10.99 dam nd8 down 9.85 MHz ML 1.733779 GHz 11.29 dBm ndB_down 9,95 MHZ
TL 1 1,727545 GHz -15.15 dbm nd8 26.00 dB TL L 1727545 GHz -14.66 dBm nd8 26.00 dB
T2 1 1,737395 GHz -14.82 ddm Q factor 176.0 T2 1 1.737495 GHz -14.73 dBm Q factor 174.2
L U - L JU L]
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

(=]

(=]

pectrum pectrum
Ref Level 25.60 aBm  Offset 560 0B w RBW 300 knz Ref Lavel 25.80 GBm  OFfset 5.60 OB w RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att a0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MLl 13.99 dbm| B MLl 1148 dbm
20d 1 1.7529770 GHz 20 1.7512390 GHz]
N - . ndg X 26.00 dB| ” 26.00 d8)
wnd 7 g B/ T 9.690000000 MHz 0 7 v I+ 10.010000000 MHz
Q factor \ 180.9 Q factor 174.9
0d - l 0 das
10 d i I 10 di _F
i ¥ i
o L L 3
20 20
i N / ~
[l / S AT W
-30 df o ek PN -30 d - = =
PR e
-40d -40 o
sod sod
&0 d 60 o
70 70
CF 1.75 GHz 1001 pts Span 20.0 MHz GF 1.75 GHz. 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 1.752977 Ghe 13.33 dgm N down 9.69 MHz ML 1.751230 GHiz 11.43 dBm N down 10,01 MHz
T py 1.745145 GHz -12.63 dem nds 26.00 d8 T1 L 1744985 GHz -14.85 dem nds 26,00 d8
T2 1 1.754835 GHz -12.85 dém Q factor 180.9 T2 1 1.754995 GHz 14,47 dBm Q factor 174.9
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SPORTON LAB.

FCC RF Test Report

Report No. : FG950922

LTE Band 4

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

(=]

(=]

pectrum um
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
B ™M1[1] 10.80 dBm) - ™M1[1] 11.65 dBm)
20 N 1.7152520 GHz, 20 N 1.7161210 GHz,
10 ¥ nda 26.00 dB 08 ¥ nda 26.00 dB
1 PV '.‘-‘MB‘T‘T'J’ “ 14 4+cnununnllrlu>-|j f" PSR L rag;\,\(‘{vn\m 14 HGDDHDDD‘:LHZ
0 Q factor \\ . o e Q factd \
{
w0 | o - 1.
v v 7 ¥
\ \
-20 x -20 4 T
/ A, J S
; . » Ve A
30 - S ar 20 — —
Pearw R RV DV Ry, P SV ESNIIRY T R,
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.7175 GHz 1001 pts Span 40,0 MHz CF 1.7175 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1715252 GHz 10.80 dam nd8 down 14,445 MHz ML 1716121 GHz 11.65 dam nd8 down 14,146 MHz
T 1 1710157 GHz -15.57 dbm nd8 26.00 dB TL L 1710397 GHz -13.87 dbm nd8 26,00 d8
T2 1 1,724603 GHz -14.99 dBm Q factor 11B.7 T2 1 1.724543 GHz -13.80 dém Q factor 121.3
L U wa L JU

Date: 6 DEC.2018 1512.44

J

Date: 60EC.2018 15:13:14

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

(=]

(=]

Spectrum pectrum
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ™M1[1] 10.50 dBm) - ™M1[1] 1044 dBm)
20 N 1.7340280 GHz, 20 B 1.7963660 GHz,
. ¥ nde 26.00 dB » ndg 26.00 dB
o P NN ST eV e 14.326000000 MHZ, 0 P PSP AN WY P k‘gmrf‘uv&-\_\ 14266000000 MHz
{ Q factor \ 121.0 [ M Q factor \ 121.7
0 di o t 0 dai - T
! | P { |
10d ‘f‘ 10 7! T
-20 !
I o PP (PN
| i e N A . U,
-0 d -40 di
-50d 50 d
60 df 60 df
-70 -70
CF 1.7325 GHz 1001 pts Span 90.0 MHz CF 1.7325 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1,734028 GHz 10.50 dam nd8 down 14.326 MHz ML 1.736366 GHz 10.44 dam nd8 down 14,266 MHz
TL 1 1,725367 GHz -15.58 dBm nd8 26.00 dB TL L 1725337 GHz -16.29 dm nd8 26.00 dB
T2 1 1,739693 GHz -15.27 dém Q factor 121.0 T2 1 1.739603 GHz -16.51 d8m Q factor 121.7
L U - L JU L]
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Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM
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(=]

pectrum pectrum
Ref Level 25.80 dém  Offset 560 db & RBW 300 kHz Ref Level 2580 dém Offset 5.80 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mi1] 12.02 dBm| . mi1] 10.26 dBm|
20d 1.7524150 GHz 20 1.7459720 GHz
e 26.00 dB o v ndB 26.00 dB
! N e 14.176000000 MHz| B J PRy, E T B e aaVoa Y 14.535000000 MHz
123.4) { Q factor | 120.1
od f 0 e T
4 | 4 / i
10 10 -
# 7 ¥
/ I
20 i 20 ] -
- / N
L / AT
30 df - — e - 30d — -
AN v P P S
“40 d 40 d
50 d -50 d
0 d &0 d
70 -70
CF 1.7475 GHz 1001 pts pan 30.0 MHz CF 1.7475 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1752415 GHz 12.02 dém ndB down 14.176 MHz ML 1.745072 GHz 10.26 dBm ndB down 14,535 MHz
T1 1 1. 740367 GHz -14.06 d8m nds 26.00 d8 T1 1 1.740127 GHz -15.79 dam nds 26.00 da
T2 1 1754543 GHz -12.40 dem Q factor 123.5 T2 1 1.754663 GHz -15.98 dém Q factor 120.1
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saronas. FCC RF Test Report

Report No. : FG950922

LTE Band 4

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum 3 um 2
Ref Level 25.80 cbm  Offset 500 0B = RBW 1 MHZ Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- MI[1] 14.45 dbm)| P MI[1] 13.74 dBm
20 T 1.7194410 GHz| 20 1.7178020 GHz
= nda ) 26.00 dB . ~— ~ nde 26.00 dB
10 = B~y 20.300000000 MHZ| 10 = B e 20.220000000 MHz
odi Q factor \\ B84.7] o dB: l’ Q factor ‘\ 85.0)
10d 2 10 df o 1
| ¥
\ |
20 20 i
R Y |
G - gn) = =
-0 d 40 d
50 d -50 di
60 df 60 df
70 -70
CF 1,72 GHz 1001 pts Span 40.0 MHz CF 1.72 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1719441 GHz 14,45 dam nd8 down 20,3 MHz ML 1717802 GHz 13.74 dBm nd8 down 20,22 WHz
T 1 1,70985 GHz -11.79 dam nd8 26.00 dB TL L 1.70985 GHz -12.79 dm nd8 26,00 d8
T2 1 1,73015 GHz -11.71 d8m Q factor B4.7 T2 1 1.73007 GHz -12.77 dém Q factor 85.0
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Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 25.80 cbm  Offset 500 0B = RBW 1 MHZ Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- MI[1] 13.18 dbm)| P MI[1] 1253 dBm
20 a1 1.7400120 GHz 20 M1 1.7998130 GHz|
I~ |~ ndBE e 26.00 dB . . _ndB X 26.00 dB
10 e Ew\"'kf‘ e 20.180000000 MHZ| 10 T B \’_\I 20.260000000 MHz
0a ) Q factor \ 86.2 i ST Q factor ‘. 85.9
/ \' { y
10d - 10 df - ‘\_
20 = -20 o X
=T I Sraaaaas o e
— e U o —
-30 — -30 \,
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.7925 GHz 1001 pts Span 40.0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.740012 GHz 13.18 dam nd8 down 20,18 MHz ML 1.739813 GHz 1253 dam nd8 down 20,26 WAz
T 1 172243 GHz -12.56 dm nd8 26.00 dB TL L 172239 GHz -13.25 dbm nd8 26,00 d8
T2 1 1.74261 GHz -12.15 dém Q factor 86.2 T2 1 1.74265 GHz -13.78 dém Q factor 85.9
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Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

pectrum b pectrum o
Ref Level 25.60 deém  Offset 580 db & RBW 1 MHz Ref Level 2580 dém  Offset 5.60 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT I Att 30de SWT 57 p: @ YBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mi1] 13.6a dBm| . mi1] 14.65 dBm|
20d 1.7494760 GHz 20 1.7475970 GHz
N A - 26.00 dB . . - 26.00 dB
104 T ey 20.100000000 MHz 0 e B — 20.060000000 MHz
/ factor Y 87.0) / factor 87.1)
od = ) 0 e f =
i /
10 d \ 10 d {'
20 - 20 T
A Ve W R . Rt S
40 d -40 di
-50 df -50 di
0 d &0 d
70 -70
CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1749478 GHz 13.63 dBm ndB down 20.1 MHz ML 1.747597 GHz 14.85 dBm ndB down 20,06 MHz
T1 1 1,73501 GHz -12.03 dém nds 26.00 d8 T1 1 1.73501 GHz -10.98 dBm nds 26.00 da
T2 1 175511 GHz -12.47 dém Q factor 7.0 T2 1 1.75507 GHz -10.91 dém Q factor 87.1
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s=amranas. FCC RF Test Report Report No. : FG950922

LTE Band 4

Lowest Channel / 1.4MHz / 64QAM Lowest Channel / 3MHz / 64QAM

o o
Ref Level 25.80 cbm  Offset 500 b = RBW 30 khz RefLavel 25,60 dbm  OFfset 5.00 ob = RBW 100 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- MI[1] 10.67 dbm)| P MI[1] .04 dBm)
20 . 1.71066920 GHz| 20 1.71256090 GHz
. Y ndB 26.00 dB)| " ndB b 26.00 dB|
w Torrd T B o, 1.370600000 MHz 10 T B .440600000 MHZ]
ad Q factor \ 1248.1] oda ;, Q factor 197.8
\ /
/
10d 10d
"
-20 -20
/ e v
S \ - - =
/ P,
40 di
-50d 50 d
60 df 60 df
-70 -70
CF 1.7107 GHz 1001 pts Span 2.8 MHz CF 1.7115 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17106692 GHz 10.67 dam nd8 down 1.3706 MHz ML 1.7125609 GHZ 9.84 dBm ndB_down 3,446 MHZ
TL 1 1.7100399 GHz -15.39 dbm nd8 26.00 dB TL L 1.7097378 GHz -16.12 dm n 26.00 dB
T2 1 1.7114105 GHz -15.37 dém Q factor 1248.1 T2 1 1.7131783 GHz -16.19 dém Q factor 497.8
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Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ectrum pectrum 2
Ref Level 25.80 cbm  Offset 500 b = RBW 30 khz RefLavel 25,60 dbm  OFfset 5.00 ob = RBW 100 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att a0 db SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- MI[1] 10.89 dBm)| P MI[1] 11.08 dBm
20 ! 1.73233780 GHz| 20 1.73122930 GHz
= ¥ nda 26.00 dB . ndB 26.00 dB
10 G TR v et Ty 1.479700000 MHz, 10 v — TR ey 2.344700000 MHZ|
ad I, Q factor )\ 1170.7 oda ‘, Q factor 517.6
f / A
10 = 10 df
g,
o
-20 20 - 7
e P R SN,
-a0d — 56 e
40 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.7925 GHz 1001 pts Span 2.8 MHz CF 17925 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 17323378 GHz 10.89 dam nd8 down 1.4707 MHz ML 17312293 GHz 11.08 dam nd8 down 3.3447 WHZ
T 1 1,7317392 GHz ~14.94 dBm nd8 26.00 dB TL L 17308337 GHz -14,90 dbm nd8 26,00 d8
T2 1 1,7332189 GHz -15.13 dém Q factor 1170.7 T2 1 1.7341783 GHz -14.86 dBm Q factor 517.6
L U J wa L JU J
Date: 8 DEC 2018 111542 Date: 6DEC 2018 11:47:37
Spectrum Spectrum
Ref Level 25.80 cbm  Offset 500 b = RBW 30 khz RefLavel 25,60 dbm  OFfset 5.00 ob = RBW 100 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att a0 db SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 10.84 dbm) . MiL1] 12.01 dBm)
20d ~ 1.75417690 GHz| 20 1.75363190 GHz
N 5 ndB 26.00 dB| ” L. R 26.00 dB|
10d [T i v L 1.421000000 MHz, 10 7= 7 N 3272700000 MHZ
04 / Qfactor | 1234.5 - / Q factor \ 535.8
/ /
d ! P . [
10 10
¥ i
-20 20 / N
/ " e
2 e i -~
40 d 40 d
-50 df -50 de
0 d &0 d
70 -70
CF 1.7543 GHz 1001 pts Span 2.8 MHz CF 1.7535 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value Function Function Result | Type | Ref | Tre | X-value | ¥-value Function Function Result
ML T 17541769 GHz 10.68 dBm nd@ down 1421 MHz ML 17536318 GHz 12.01 dBm nd@ down 3.2727 MHz
T fy 17535559 GHz -15.13 dam nds 26.00 d8 TL L 1.7517797 GHz -13.95 dam nds 26,00 da
T2 1 1,7549769 GHz -15.10 dBm q factor 1234.5 T2 1 1.7550524 GHz -14.02 dm q factor 535
L I ) L I ) -
Date: 6.DEC.2019 11:34.08 Date: 6.0EC 2019 11:53:11
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s=amranas. FCC RF Test Report Report No. : FG950922

LTE Band 4

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

pectrum 3 um 2
Ref Level 25.80 cbm  Offset 500 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
B ™M1[1] 10.11 dBm) - 11.53 dBm)
20 1.71264000 GHz| 20 1.7170980 GHz
o e ndB 26.00 dB)| 04 26.00 dB|
P, T S " R 5.035000000 MHz /- maa = 9.870000000 MHz
/ Q factor 340.1 174.0
od 0 da:
{ f
10d - 10 df - -
20 20
/ \ 4
Pl i s 1 di - N
LR e ~30 e — -—
anl V = v
40 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.7125 GHz 1001 pts Span 10.0 MHz CF 1.715 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 171264 GHz 10.11 dam nd8 down £.035 MHz ML 1.717098 GHz 11.53 dam nd8 down 9.87 WHz
T 1 1,709673 GHz -15.76 dm nd8 26.00 dB TL L 1710105 GHz -14.50 dBm nd8 26,00 d8
T2 1 1.714908 GHz -15.97 dém Q factor 340.1 T2 1 1.719975 GHz -14.68 dBm Q factor 174.0
L U J wa L JU J L]

Date: 6 DEC 201§ 115723 Cate: 60EC.2018 14:44:00

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Spectrum 3 pectrum 2
Ref Level 25.80 cbm  Offset 500 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
B ™M1[1] 9.65 dBm)| - ™M1[1] 12.91 dBm)
20 1.79134100 GHz| 20 1 1.7961760 GHz,
. A nda 26.00 dB N ndg % 26.00 dB
m 2 - T —— P 5.055000000 MHz 0 P Vs Fa o U A 9.910000000 MHz
{ ’ qQ factor \ 242.5] ! qQ factor 4 175.2]
0 di - 0 dai -
i i \
L o LN,
10 77 10 Y ¥
- / 4
-20 3
7 P " e
P, W R PN e A" A
-0 d 40 d
50 d -50 di
60 df 60 df
70 -70
CF 1.7925 GHz 1001 pts Span 10.0 MHz CF 17925 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1731341 GHz 9.65 dam nd8 down 5.055 MHz ML 1736176 GHz 12.31 dam nd8 down 9.91 WHz
T 1 1,729973 GHz -16.43 dbm nd8 26.00 dB TL L 1.727605 GHz -13.77 dbm nd8 26,00 d8
T2 1 1,735027 GHz -16.32 dam Q factor 342.5 T2 1 1.737515 GHz -13.43 dBm Q factor 175.2
L it ] - L ) ] L]

Date: 6 DEC.2018 120156 Cate: 60EC.2018 15.01:45

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

pectrum b pectrum o
Ref Level 25.80 cbm  Offset 500 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 300 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
B ™M1[1] 9.67 dBm)| - ™M1[1] 1Z.14 dBm)
20 1.75361900 GHz| 20 M1 1.7489810 GHz|
. ncf! 26.00 dB| » X . ngB 26.00 dB|
0 S —— S N 5.305000000 MHZ| 10 7 = g = e 10.050000000 MHZ|
[ Q factor \ 330.6) / Q factor \ 174.0
0 di 0 dai =
T T T \
10d L - 10 df — o
¥ A
/ \
-20 20 i
/ L T
R N y el N
P = -20 N
40 df -40d
50 d -50 di
60 df 60 df
-70 -70
CF 1.7525 GHz 1001 pts Span 10.0 MHz CF 1.75 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.753619 GHz 9.67 dam nd8 down £.305 MHz ML 1.748981 GHz 1214 dBm nd8 down 10,05 WHz
T 1 1,749803 GHz -16.53 dbm nd8 26.00 dB TL L 1.745045 GHz -13.54 dBm nd8 26,00 d8
T2 1 1,755107 GHz -16.52 dam Q factor 330.6 T2 1 1.755095 GHz -13.81 dém Q factor 174.0
L U J - L JU J L]
Date: 8 DEC 2018 120825 Date: 60EC 2018 15:08:28
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SPORTON LAB.

FCC RF Test Report Report No. : FG950922

LTE Band 4

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

(=]

o =

pectrum
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att a0de SWT  57us @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- MI[1] 10.49 dBm)| P MI[1] 15.01 dBm
20 1.7186090 GHz| 20 1.7191610 GHz
= M ndp 26.00 db)| . A e ndB 26.00 dB|
10 PY; WA ey B 14206000000 MHz 10 7 T 10.940000000 MHz
- f q fatror 121.0 o e / Q factor 86.2
1 !
Ti
10 { L, 104
i { /
-20 20 :
I \ { v IR
304 / Iy S L -
3 e T T
-40d 40 d
50 d -50 di
60 df 60 df
70 -70
CF 1.7175 GHz 1001 pts Span 40,0 MHz CF 1.72 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.718609 GHz 10.49 dam nd8 down 14.206 MHz ML 1719161 GHz 15.01 dam nd8 down 19,94 WHz
T 1 1710367 GHz -15.61 dam nd8 26.00 dB TL L 170997 GHz -11.51 dam nd8 26,00 d8
T2 1 1.724573 GHz -15.71 dém Q factor 121.0 T2 1 1.72991 GHz -10.43 dBm Q factor 86.2

L it J -

Date: 6 DEC.2018 1513.38

L U ]

DCate: 60EC2019 152756

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

(=]

e =

Spectrum p
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  57us @ VBW 3IMHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
- MI[1] 10.20 dbm)| P MI[1] 15.13 dBm
20 1 6470 GHz| 20 1.7399730 GHz
= o 26.00 dB . e ndB 26.00 dB
o Y T 14.386000000 MHz 0 = By 20.060000000 MHz
o IJ' - q factor \ 120.7 o e / q factor 86.7)
10 df - - 10 di
v ¥
-20 '\ -20 dém— 1 —
| o) . VN TS e "\_,__\ﬁ N
a0 d _— -30 di -
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 1.7925 GHz 1001 pts Span 40,0 MHz CF 17925 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1735647 GHz 10.20 dam nd8 down 14.386 MHz ML 1.739973 GHz 15.13 dam nd8 down 20,06 MHz
T 1 1,725337 GHz -15.79 dm nd8 26.00 B TL L 172247 GHz -10.59 dBm nd8 26,00 d8
T2 1 1,739723 GHz -15.24 dBm Q factor 120.7 T2 1 1.74253 GHz -10.73 dém Q factor 86.7
L U J - L JU J L]

Date: 6 DEC.2018 1518:07

DCate: 60EC. 2018 15:34:17

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

(=]

pectrum
Ref Level 25.80 cbm  Offset 560 b = RBW 300 khz Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30dE SWT 12.6ps @ YBW 1MHz Mode auto FFT o Att a0de SWT  57us @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 10.48 dBm) . MiL1] 13.09 dBm)
20d 1.7482190 GHz| 20 i 1.7479970 GHz
N 1 ndB. 26.00 dB| ” N 26.00 dB
10d A o B M 14.236000000 MHz 10 I B 20.100000000 MHz
04 f‘ Q factor l‘l\ 122.9 . / Q factor \ a7.0
) . ] ‘n
10 T 10 {, \
20 + A J =
/ [ L R
20 d Al ]
P YR ¥
40 d -40 db
-50 df -50 o
0 d &0 d
70 -70
CF 1.7475 GHz 1001 pts pan 30.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 1,748219 GHz 10.43 dBm nd@ down 14.238 MHz ML 1747997 GHz 13.69 dBm nd@ down 20,1 MHz
T fy L.740427 GHz -15.19 dam nds 26.00 d8 TL L 173501 GHz -11.71 dam nds 26,00 da
T2 1 1,754663 GHz -15.45 dom q factor 122.8 T2 1 175511 GHz -12.20 dBm q factor 87.0
L I ) ) o L I ) -

Date: 6 DEC.2019 15.22.37

DCate: 6.0EC.2019 15.29:43
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SPORTON LAB.

FCC RF Test Report

Report No. : FG950922

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 17.DEC 2019 17.04:29

Date: 17.0EC 2018

[= (=
v v
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT 375 ps @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] 11.98 dBm) P 12.19 dBm)
20 2.50177100 GHz| 20 2 126900 GHz|
nda ) 26.00 dB 26.00 dB
0 g R AN 5.165000000 MHz 10 oy 5.105000000 MHZ|
/ Q factor \ 484.4) Q factor 190.4)
od 0d
/ /
-10 dom -10 dem =
/ J
-20 df 7 -20 de
A M \
A e i oot/ R e S
P A o =
40 -40
50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,501771 GHz 11.98 dBm nd@ down 5.165 MHz M1 2.503269 GHz 12.19 dBm nd@ down 5,105 MHZ
T1 1 2,499933 GHz -14.17 dm nd8 26.00 dB T1 L 2,499943 GHz -14,00 dam nd8 26,00 d8
T2 1 2,505097 GHz -14.01 d8m Q factor 4B4.4 T2 1 2.505047 GHz -13.89 dam Q factor 490.4
L I 4 - [S JL 4

170517

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date: 17.DEC 2019 17.11:25

Date: 17.0EC 2018

ectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™M1[1] 11.08 dBm) P ™M1[1] 11.90 dBm)
20 ' 2.53310200 GHz| 20 M 2 562900 GHz|
¥ 26.00 dB 'y ndB 26.00 dB
10 A T T . 4.985000000 MHz| 10 T T T [T B A s 5.125000000 MHz
/ Q factor 508.1 Q factor 194.8
ad | o f
! /
-10 dom s i
.’f /
20d . >y = N
1 Ve
P et Dt el s MY et
i
40 -40
-50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,533102 GHz 11.08 dBm nd@ down 4.985 MHz M1 2.535629 GHz 11.30 dBm nd@ down 5,125 MHZ
T1 1 2,532493 GHz -14,81 dm nd8 26.00 dB T1 L 2,532423 GHz -14.66 dm nd8 26.00 dB
T2 1 2,537478 GHz -14.87 d8m Q factor SOB. 1 T2 1 2.537547 GHz -14.54 dBm Q factor 494.8
L L J L L J

17:11:48

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum s Spectrum &
Ref Level 26.00 GBm  Offset 6,00 b @ RBW 100 kHz RefLavel 26.00 dbm  OFfset 6,00 ob = RBW 100 kHz
o Att 0B SWT  37.8ps @ VBW 300kH:  Mode Auto FFT o Att 0dB SWT  37.0ps @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mif1] 10.27 dém| mif1] 10.20 dBm|
20d 2.56756000 GHz, 20d 2.56720000 GHz,
ie ndB 26.00 dB| Y ndB 26.00 dB|
w fign T B 5.015000000 MHz 0 s AT v Py 5.165000000 MHz
Q factor \ 512.0) [ Qe 197.1
0 d r 0de
| l
-10 dem A}/ lTF— -10 dem
20 di - = -20 d |
Ane ™ e FNPY
3 o e - | oY S| P 4
a0 -40
-50 d -Sod
-60 dBm -60 dem
7od 70 d
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2, 56756 GHz 10.27 dBm ndB down 5.015 MHz ML 2.5672 GHz 10.20 dBm ndB down 5165 MHz
T1 1 2,564963 GHz -15.85 dam nds 26.00 dB T1 L 2.564773 GHz -15.87 dam nds 26.00 d&
T2 1 2,569973 GHz -15.88 dm  factor 512.0 T2 1 2.560938 GHz -15.81 dBm  factor 497.1
L L J - L JL J
Date: 17.DEC.2019 17:15:52 Date: 17.DEC.2018 17.16.38
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SPORTON LAB.

FCC RF Test Report

Report No. : FG950922

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

pectrum s um &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob e RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
- ™M1[1] 11.95 dBm) P ™M1[1] 12.92 dBm)
20 i 2.5076770 GHz| 20 i 2.5051200 GHz
_ ndb ¥ 26.00 dB o pE e B 26.00 dB
10 rali Uil = B 10.110000000 MHz| 10 T . BN~ 9.670000000 MHz
{ Q factor \ 248.0 Q factor | 259.1
od | y od 4 ¥
10 dom = - 10 dBm &+ 3
/ 5, } \
20 df - -20 de 7 -
| e N [ SR SN
—_3,0}3;' e AT S— o . Vs
40 -40
50 df =50 di
-60 clBm -60 dBm
-70d 70 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.E07677 GHz 11.95 dsm ndB_down 10,11 MHZ ML 2.50512 GHz 12.32 dBm ndB_down 9,67 MHZ
TL 1 2,499985 GHz -13.97 dbm nd8 26.00 dB T1 L 2.500205 GHz -13.01 dam nd8 26.00 dB
T2 1 2,510095 GHz -13.90 dém Q factor 248.0 T2 1 2.509875 GHz -13.40 dBm Q factor 259.1
L I 4 - [S JL 4

Date: 17.DEC 2019 17.25:33

DCate: 17.DEC 2019 17.26.24

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob e RBW 300 kHz
o Att 30dE SWT 16.9ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- ™M1[1] P ™M1[1] 11.90 dBm)
20 T 20 . 2.5358190 GHz
| N K ndB N 26.00 dB y _ndB 26.00 dB
10 7TV B 10.010000000 MHZ| 10 T B 10.070000000 MHz
] Q factor \ 253.3] / Q factor 1 251.8
od t 0d t
/ X /
-10 dém 4 2 -10 dBm . ko
/ \ J )
20d e = S—— =0 T N
N P A I v J
L ‘a0 d
40 -40
-50 df =50 di
60 dgm -60 dém
70 d 70 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,535679 GHz 13.93 dBm nd@ down 10.01 MHz M1 2.535819 GHz 11.30 dBm nd@ down 10.07 MHZ
T1 1 2,529865 GHz -12.37 dbm nd8 26.00 dB T1 L 2,529845 GHz -14,85 dbm nd8 26,00 d8
T2 1 2,539875 GHz -12.30 dém Q factor 253.3 T2 1 2.539915 GHz -14.83 dém Q factor 251.8
L )i J ) - L JU J ) -

Date: 17.DEC 2019 17.32.42

Date: 17.DEC 2018 17.33.08

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum s pectrum &
Ref Level 26.00 cbm  Offset 600 db = RBW 300 kHz RefLavel 26.00 dbm  OFfset 6,00 ob e RBW 300 kHz
o Att 30dE SWT 16.9ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MiL1] 13.63 dbm) 13.52 dBm)
204 T 2.5660390 GHz 20d 2.5664790 GHz]
A pds 26.00 dB N 26.00 dB
0 ekl ¥a B 0.870000000 MHz Ll AR 10.010000000 MHZ|
/ Q factor 260.0 / Q factor ! 256.4
o d 0 d |
] 7 |
-10 dBm I %
/ Y
/ \
20 4 T
P Ve Ve Ve
-an a0
50 d -0 d
-60 dBm -60 dem
70 d 70 di
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.566033 GHz 13.63 dBm nd@ down 9.57 MHz ML 2,566479 GHz 13.52 dBm nd@ down 10,01 MHz
T fy 2,559945 GHz -12.51 dam nds 26.00 d8 T L 2,559985 GHz -12.34 dam nds 26,00 da
T2 1 2569815 GHz -12.46 dam Q factor 260.0 T2 1 2.569995 GHz -12.54 dam Q factor 256.4
L ] J ) - L JU ) I

Date: 17.DEC.2019 17.37:19

DCate: 17.0EC. 2019 17.37.52
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